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Nlii:ber of copy : 1 : Environmental conditions: temperature 23+ °5 LM.Fi3(04)

Name/ Specimen Specification:

- Plate 5%100*200 mm

Chemical composition test:

Reference standard: ASTM E415 (2019)
Product standard: EN 10025-2 (2019)

Specimen: 12718 NO.2

Fe C Si Mn P S cr Mo
Ave 98.3 0.0936 0.204 0.934 0.0047 0.0075 0.0416 0.0097
Ni al Co Cu Nb Ti v W

Ave 0.0325 0.0324 0.0069 0.0288 0.0507 0.0136 0.0078 0.0616

Pb Sn B Zr Ca Bi Ta Se
Ave 0.0098 0.0094 0.0008 0.0262 0.0037 0.0055 0.0353 0.0018

Zn
Ave 0.0008

fo w)a.\a.:» 1 | o s
LS355J0( 1,0553) C|Si Mo S P Cu
SR | Max_ [023/060 170 0040 0.040 0.60
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or the'lested sample. - = Without Azmouneh Hologram the report has not validity.
ther the name andyspemﬁcatlon labeled on the sample is the same as its real specxﬁcation
 taken from all pages completely be release only with the laboratory perm1ssmn

mpl ts remainder in the laboratory is one month.
B o it # Tehran Office: * Central lab: . Head thce: . - -
: 7 Poonak, Sardar Jangal St., corner of Bahar Gharbi, Azmouneh Foulad Blg,Block No.110,Mohtasham Kashani St.,Hakim Nezami
; classic building, third floor, unit 5 B7,Foulad Shahr,Isfahn-Iran St.,Isfahan-Iran
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Sample(s) Received at: 03.01.2022 Applicant:
Delivery to the Laboratory at:  03.01.2022 Request No. — Date:

Test(s) Finished at: 08.01.2022 Sampling Was done by the customer.
Revision Number: 0
Numper of copy: 1

Name/ Spéclmen Speciﬁcation:

-H14

1400-11-25
Yeso Nom

Test was performed in the scope of ISO/IEC 17025 standard certification. Yes m Noo
; LM.Fg,(00)

Consulting Engineers of

Azmouneh

Foulad Co.

Mahyar profil sepahan Co.

02.01.2022

Standard Confirmation:

Compare the results of the test are presented in the following table:

' 1.Chemical analysis test Accept m Reject o
- 2.Tensile test Accept m Reject 0
3. Impact Test . Accept m Reject o

According to the results of performed tests, the sample Complies with

The test results are reported in the following pages.

CONFIRMED:

OPERATOR:

-

v the tested sample.

= Copy of test res
® The storage périod of the tested sample and its remainder in the laboratory is one month.
= Tehran Office: * Central lab:
Poonak, Sardar Jangal St., corner of Bahar Gharbi, Azmouneh Foulad Blg,Block
classic building, third floor, unit 5 B7,Foulad Shahr,Isfahn-Iran
P.C.:14768-44946 P.C.:84917-69753
& +98(0)21-46012675 &+98(0)31-52629627
®-+98(0)21-46015903
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EN 10025-2(2019)-S355J0(1.0553)

he Tested S - = Without Azmouneh Hologram the report has not validity.
T ty whether the name and specification labeled on the sample is the same as its zeal specification.
1ts report, if necessary, must be taken from all pages completely be release only with the laboratory permission.
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Sample(s) Received at: 03.01.2022 Applicant: : Mahyar profil sepahan Co.
Delivery to the Laboratory at: ~ 03.01.2022 Request No. — Date: 1400-11-25 02.01.2022
Test(s) Finished at: 08.01.2022 Sampling Was done by the customer. Yeso Nom
Revision Number: 0 Test was performed in the scope of ISO/IEC 17025 standard certification. Yes m Noo
| Number of copy: 1 Environmental conditions: temperature 23+ °5 LM Fos(04)

Name/ Specimen Speclﬁcatiorl:' o

-H14

Tensile test

Reference standard: 1SO 6892-1 (2019)
Product standard EN 10025-2 (2019)

Spochtion 1) ‘ Width Thickness = Gauge length | Reduction of Area Elongation | YP LIEES:
e IR e (mm) g D ~ Mpa Mpa
1 B3 . T 577 | 258 364 554
Standard limit of S355J0 (1.0553) ‘ - Min 22 | Min 355 470-630
OPERATOR: CONFIRMED: & METALLURGY LABORATORY MANAG{ZR
L) /,,’—" = e -

' Without Azmouneh Hologram the report has not validity.
he name and spemﬁcatron labeled on the sample is the same as its real specrﬁcatron
be taken from all pages completely be release - only with the laboratory permission.
ample and its remainder in the laboratory is one month.
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Test(s) Finished at: 08.01.2022 Sampling Was done by the customer. Yeso Nom
Revision Number: 0 Test was performed in the scope of ISO/IEC 17025 standard certification. Yes m NoO

: Number of copy: Environmental conditions: temperature 23+ °5 LM .Fo3(04)

N érne/ Specmieh Speciﬁc;tloh:

-H 14

Chemical composition test:

Reference standard: ASTM E415 (2019)
Product standard: EN 10025-2 (2019)

Specimen: 12718 NO.1

: Fe Cc Si Mn P S Cr Mo
Ave 97.9 - 0.195% 0.395 .23 0.0172 0.0136 0.0283 < 0.0010
Ni Al Co Cu Nb e v : W

Ave- 0.0241 0.0028 0.0083 0.0369< 0.0010< 0.0010 0.0043 0.0065

Pb Sn B Zr Ca Bi Ta Se
‘Ave 0.0057 0.0065 0.0008< 0.0010 0.0007 0.0033 0.0040< 0.0010

in
Ave < 0.0001

w,:.»a,» | ‘ 5 i =
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! _ = Without Azmouneh Hologram the report.has not validity.
rator has no sponSIbllrty whether the name and specification labeled on the sample is the same as its real specification.
test résults ssar t be taken from all pages completely be release only with the laboratory permmsmn

ple and its remainder in the laboratory is one month. -
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Tracking Number: 12711/1-4007/1 Page: 4 of 7

Sample(s) Received at: 03.01.2022 Applicant: Mahyar profil sepahan Co.

Delivery to the Laboratory at:  03.01.2022 . Request No. — Date: 1400-11-25 02.01.2022

Test(s) Finished at: 08.01.2022 Sampling Was done by the customer. Yeso - Nom

Revision Number' 0 Test was performed in the scope of ISO/IEC 17025 standard certification. Yes m NoO

Number of copy : o d Environmental conditions: temperature 23+ °5 LM Fos(04)

Name/ Speclmen Speclﬁcatlon

-H14

Impact test:
Reference standard: ISO 148-1 (2016)
Product standard: EN 10025-2 (2019)

= ‘S_ApAemmen ID } Dm(];l:rsll)oné Nof[ch Location Notch Type. : ot Tz}n&serature Impacztj;/alues
Foa e SERE - A (V Notch) 0 | 22.2
L 2 - BeEl - g | SRR ] 26.0
- 5 55*5*10 |  Body A (V Notch) 0 4 40.0
Standard llmlt ofS355J0 (1 0553) f Min 14

OPERATOR: : CONFIRMED: ME{I' ALLURGY LABORATORY MANA(%

2

e
. -

i " = Without Azmouneh Hologram the report has not validity.
her the name and specification labeled on the sample is the same as its real specification.
be taken from all pages completely be release only with the laboratory perm1ssmn :
its remainder in the laboratory is one month.
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Tracking Number: 12711/1-4007/1 Page: 5 of 7

Sample(s) Received at: 03.01.2022 Applicant: Mahyar profil sepahan Co.

Delivery to the Laboratory at: ~ 03.01.2022 Request No. — Date: 1400-11-25 02.01.2022

Test(s) Finished at: 08.01.2022 Sampling Was done by the customer. Yeso Nom

Revision Number: 0 - Test was performed in the scope of ISO/IEC 17025 standard certification. Yes m NoO

Number of copy: 1 ' LM.F0i(00)

Name/ Specimeﬁ Speciﬁcationi

o SRS

- Plate 5%100*200 mm

Standard Confirmation:

Compare the results of the test are presented in the following table:

1 Chemlcal analySIS test = | Accept m Reject O
‘ 2 Ten51le test j Accept m Reject o
- According to the results of perforhed tests, the sample Complies with EN 10025-2(2019)-S355J0(1.0553)

* The test results are reported in the following pages.

W e T

2 —
< S = R
OPERATOR: CONFIRMED: ( - ME TALLUR(‘Y B ABORATORY M A\N\ACFR
/ /ﬁ___/ —
c'tested sample. | » Without Azmouneh Hologram the report has not validity.

the name and specification labeled on the sample is the same as its real specification.
ssary, must be taken from all pages completely be release only with the laboratory permission.

t mple and its remainder in the laboratory is one month.
'Tehran Office: = Central lab: * Head Ofﬁce:

& www.azmounch.com Poonak, Sardar Jangal St., corner of Bahar Gharbi, Azmouneh Foulad Blg,Block No.110,Mohtasham Kashani St.,Hakim Nezami
5 classic building, third floor, unit 5 B7,Foulad Shahr,Isfahn-Iran St.,Isfahan-Iran

& info@azmouneh.com P.C.:14768-44946 P.C.:84917-69753 P.C.:81758-89371

® Whats Ap; S o & +98(0)21-46012675 &+98(0)31-52629627 & +98(0)31-36274033
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& ";'Z‘;'L»:, bl d REPORT TEST RESULTS
Tracking Number: 12711/1-4007/1 Page: 6 of 7
Sample(s) Received at: 03.01.2022 > Applicant: Mahyar profil sepahan Co.
Delivery to the Laboratory at: ~ 03.01.2022 Request No. — Date: 1400-11-25 - 02.01.2022
Test(s) Finished at: 08.01.2022 Sampling Was done by the customer. Yeso Nom
Revision Number: 0 Test was performed in the scope of ISO/IEC 17025 standard certification. Yes m NomO

Number of co

1 Environmental conditions: temperature 23+ °5 LM F6(04)

N ame/ Speclmen Speclﬂcatlon

- Plate 5*100*200 mm

Tensile test

Reference standard: ISO 6892-1 (2019)
Product standard: EN 10025-2 (2019)

Soaciiien D } " Width Thickness Gauge length | Reduction of Area Elongation ‘ YpP U.T:S.
| |
,,,,,,, o e s W & e
2 - 189) 5.07 50.15 22.3 31.0 ‘ 477 592
Standard limit of S355J0 (1.0553) - ‘ Min 20 . Min 355 470-630

OPERATOR: CONFIRMED: f“ METALLURGY LABORATORY MANAGER:
= )
(7/7%%{ o,

. = Without Azmouneh Hologram the report has not validity.
51b111ty whether the name and specification labeled on the sample is the same as its real specification.
5niust be taken from all pages completely be release only with the lab01 atory permlssmn
ple and its remainder in the laboratory is one month.

Do o nihas * Tehran Office: = Central lab: = Head Oftlce : ; :
: = Poonak, Sardar Jangal St., corner of Bahar Gharbi, Azmouneh Foulad Blg,Block No.110,Mohtasham Kashani St.,Hakim Nezami
2 classic building, third floor, unit 5 B7,Foulad Shahr,Isfahn-Iran St.,Isfahan-Iran
& info@azmounch.com P.C.:14768-44946 P.C.:84917-69753 P.C.:81758-89371
& +98(0)21-46012675 &+98(0)31-52629627 & +98(0)31-36274033
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